AG125

Parts Breakdown

JTLEuCLLL

N~

~0000a

<
-

068 —D00Mm

o
Ny

~—

0@~

2/13

Page 1 of 3



V/7711

Products with multiple versions are listed in subsiding order with the newest version on top not indented

T

cooo\lovcnhwm—\}a
H+

_ A A A
abhwnNn-0

16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58

/ |

4 A A A

Part ID

922241-7
317190-5
162211-6
421682-9
317318-5
162211-6
421683-7
416900-8
213513-4
213437-4
331569-6
213427-7
213486-1
213952-8
151982-0

213484-5
262081-4
233245-7
213379-2
213322-1
213009-5
151648-2
421681-1
323903-4
852033-9
151894-7
951075-1
2135134
213561-3
317339-7
922256-4
286219-7
162212-4
416902-4
416899-7
323863-0
213070-2
331552-3
213070-2
233252-0
216008-6
310080-1
233068-3
310079-6
233237-6
266233-9
344775-4
323905-0
213223-3
265973-6
310077-0
231368-5
268042-2
323901-8
232191-1
265911-8
452213-3

Parts Breakdown

Part Name

H.S.H. BOLT M5X25, AN451-T2
TOP CAP, AG125

TOP CAP GASKET, AG125
CUSHION R, AG125
SEPARATOR, AG125

TOP CAP GASKET, AG125
VALVE SEAT, AG125

VALVE GUIDE, AG125

O RING 39, AN611

O RING 28, AG125

VALVE, AG125

O RING 30, AG125

O RING 35, AG125

O RING 25, AG125

CYLINDER COMPLETE, AG090

O RING 33, AG125
URETHANE RING 28, AG125
COMP. SPRING 31, AG125
O RING 21, HR4041C

O RING 20, AG125

O RING 4, AF501

DRIVER CPL.,AG125
CUSHION F, AG125
CUSHION GUIDE, AG125
NAME PLATE, AG125
HOUSING CPL.,AG125
SPRING PIN 3-28, AN611

O RING 39, AN611

O RING 42, GA4030

INLET CAP, AG125

H.S.H. BOLT M5X35, 2012
CAP 12, AF502

INLET CAP GASKET, AG125
INLET FILTER, AG125
EXHAUST COVER, AG125
EXHAUST FILTER, AG125
O RING 10, AG125

JOINT PIPE, AG125

O RING 10, AG125

COMP. SPRING 3, AG125
STEEL BALL 4.0, 5007NK
ADJUSTER, AG125

COMP. SPRING 6, AG125
TRIGGER, AG125

COMP. SPRING 5, AG125
H.S.H. BOLT M5X12, AG125
CONTACT ARM, AG125
SHOULDER WASHER 5, AG125
O RING 16, AF502
H.S.H.BOLT M5X20, AG125
DRIVER GUIDE R, AG125
COMP. SPRING 4, AG125
PIN 3, AG125

ROD 6, AG125

LEAF SPRING, AG125
H.S.H. BOLT M4X8, AG125
N/A

Page 2 of 3

Quantity

JEE G\ (U U (U U U\ (U U (UL U I U N

RN\ G P K UL U G (O JFE G U U U U\ U U UK U U K K U U Y | Y O U (U O U UL U QUK U (U QI G 4

AG125

2/13



V/7711

60

61

62
63
64
65
66
69
70
71

/ |

A& A A A

415000-1
266200-4
266232-1
153999-9
152874-6
416903-2
310076-2
233255-4
310078-8
313090-7
323904-2
951010-9
265913-4
812897-3
195246-2

1922-A

192517-8
181434-7
783201-2

Parts Breakdown

HOOK, AG125

H.S. BOLT M5X40, AG125
H.S.B.H. BOLT M5X40, AG125
COVER CPL, AG125
COVER COMPLETE, AG125
COVER, AG125

DRIVER GUIDE F, AG125
COMP. SPRING7, AG125
NAIL GUIDE, AG125
MAGNET PIECE, AG125
MAGNET CAP, AG125
SPRING PIN 2-14, AN611
H.S.H. BOLT M5X8, AG125
INDICATION LABEL, AG125
N/A

PROTECTIVE EYE WEAR, AN611
SAFETY GOGGLE, AN611

OIL SUPPLY 30CC, AF502
HEX WRENCH 3, AF501

Page 3 of 3

[ L (UL (UK (L U G

AG125

2/13



